PARTS CATALOG

NISSAN
OUTBOARD
MOTOR

r‘\ ' NSF 15A
NSF 9.9A

o2 NISSAN MOTOR CO., LTD. Pub. No. M-685

(OB NO. 002N21047-0)
0002 MH-200



HOW TO USE THIS PARTS CATALOG
1. This Parts Catalog lists the component parts of the Nissan outboard motors.

2. Please keep the Parts Catalog updated each time when receiving the Service
Bulletin describing the addition, abolition and/or change of parts.

3. Given mark in { % ) to part number shows assembly or kit part.

4. Marks in this Parts Catalog show:
STD : Standard AR  :Asrequired

OPT : Optional Parts E : Electric Starter Type
O/S  :Oversize F : Tiller Handle Type
Ass’y : Assembly P : Pleasure Type

5. Attention to order

1) Please order painted parts in accordance with following. The parts that fourth
figure of the parts number is “B” or “N” have painated. When you order the
painted parts, please change the number of fourth figure. (Lower unit parts only)

[Example]
POWER HEAD PARTS LOWER UNIT PARTS
3H6B01001-0 3H6561030-0
| l
B :Black........ (present color) S :Silver gray

N :Gray....... (present color)

2) Please place an order with us for the marked parts with “UNIQUE” in
accordance with following .
If there is “UNIQUE” in the Remarks column, you need to refer to the
ALTERNATION LIST and rewrite the catalog parts number into the necessary
order parts number in the ALTERNATION LIST.

[Example]
DECAL SET
Parts catalog P/N 3H6S87801-0
Order P/N for Gray 3P7N87801-0

3) We don’t provide that the “N.A.F.N.” (Not Available For Nissan) parts written
in the Remarks column.



ALTERNATION LIST FOR “UNIQUE” PARTS

PART NO.

IN THIS CATALOG

FOR ORDER

PART NAME

3H8567500-0

3P3N67500-0

TOP COWL

3H8S87801-0

3P7NB7801-0

DECAL SET (NSF9.9A)

3R3587801-0

3R5N87801-0

DECAL SET (NSF15A)

3B7-84330-1 3B1-84330-2 | SINGLE REMOTE CONTROL ASS'Y (RCB8A)
3B2-70167-0 3B3-70167-0 | FUEL TANK ASS'Y (12L)
334-72312-0 380-72312-0 | VINYL MOTOR COVER (L)




Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.

10
1A
12
13
14
15
16
17
18

19

21

23

24

25

Fig- 26

B R
CONTENTS

SUUHANy K

CYLINDEREHAD .......0i ittt ittt iacaamaasaaanansnannnn
LYy

CYLINDER ....... ittt ittt ettassmasassensnsmnnnannnens
ERPEITZTUO9 Db

PISTON & CRANK SHAFT ... ..ttt iiiinienmanenrnnann
A by bRV EE T aT T T

INLETMANIFOLD & FUELPUMP . .........cci it iiiiennennn
L4

CARBURETOR . .......ci i ittt ver it e et nararansnrnnnnnss

HhLve D bEFANARST

CAMSHAFT & OILPUMP . ...t iee e e e teennanannnnnns
AVF—ONFTETFSRA AN T

INTAKE VALVE &EXHAUSTVALVE ..............iiiiieinrnes

TR

MAGNET O ....ciiiiiiiiiinirererarrrnensaracasorcananannnana
TYZPU s N—y

ELECTRIC PART S ...ii ittt it i ieictaranransasesencnnnnensen
AS—S5E—%

STARTER MOTOR ........c. it iiicttcannsornnnnssenenncrens

YIS IRY—%

RECOILSTARTER ..........0 i iictieeananasasanoonansnnsean
FALASNYFEN
TILLERHANDLE . .......... ittt ieirrnnrrenrnariansnunns
FSATe T b2 T

DRIVESHAFTHOUSING . ...t ittt ecctaaaenanen
Yo —Z(FS3A T+ 7 b&22—5HT)

GEAR CASE (DRIVE SHAFT & WATERPUMP) ............cc00s
FPH5—Z2(Faksire 7 M)

GEARCASE (PROPELLERSHAFT).............iiiiiieinnnnns
I PERAb TR F

SHIFT&STOPSWITCH ... it ciiiiianns

L7 FEPEFIE)

SHIFT(FOrEP). ... .oviri i n i e ie i et e teraeae cvenmnnnacnnnn
AANRNTS o b

SWIVELBRACKET . ... ... i i i ittt ttatstaarasnsannas
DS TTSray b

CLAMPBRACKET .....ciiiitiri ittt titetarerarerannnnnnss
by ThHON

TOP COWL ...t iiiiiiite e st s atetannnnnnnnrnarnnansnnnsnnns
HrLDHDINEZ2TNIAXTS

BOTTOMCOWL & FUELCONNECTOR ............ciiiiiiianns
AN PR N B i VX"V R |

SEPARATEFUEL TANK .......iiiiitiii e ietaracacanacacans
JyE—paspbpo—ibk

REMOTE CONTROL ..........c¢ciitirtirnnanesnananasanranes
TaEHY—

ACCESSORIES .......coovt vt vttt s rrrrrnnnnnaananannnnn
Zatks7U, 4 b

ASSEMBLY, KIT .. .. oottt ittt ttetataneanearanananana
AR Y=

SPECIAL TOOLS ... .. ittt ititetatasssnnanasanans



S Ay K
CYLINDER HEAD

Fig. 1




RuEs Hags 1] h ] FIF m %
Ref. No. Part No. Part Name 9.9(15 Remarks
AlA
Y uF Ny Py —F
1-1 3H8B01001-0 Cylinder Head Comp. 1]1
HAr o b, YU ¥~yF
1-2 3H8-01005-0 Gasket, Cylinder Head 111
JSwr.B8-12
1-3 345-01111-0 Knock, 8 — 12 2|2
b, PPNy F
1-4 3H8-01013-0 Bolt, Cylinder Head 6|6 8 — 60
Twiy
1-5 940121-0800 Washer 6|6
Nk
1-6 916114-0625 Bolt 2|2
Fa b
1-7 916114-0640 Bolt 111
RS
1.8 940121-0600 Washer 303
8=, VY Iy F
1-9 3H8B01021-0 Cover, Cylinder Head 11
HAFw by Sy K=
1-10 3H8-01024-0 Gasket, Haad Cover 111 Rubber
F b
1-11 910114-0625 Bolt a2l4
Ty
1-12 940121-0600 Washer 4|4
T4 G5—Fyu T, TV UFAN
1413 3R0-71015-0 Filler Cap, Engine Ol 1]1
0x7, 31-244
1-14 3R0-07422-0 O-Ring, 3.1 -~ 244 1)1
Z8—%4 /35 7 DCPRSE
1-15 9701-1-1103 Spark Plug DCPRGE 2|2




vyvy
CYLINDER

Fig. 2

D Loctite “518”

» 4-stroke Engine Oil

T0 TELL TALE

A=



RYES Hais it L) & FIF " =
Ref. No. Part No. Part Name 99|15 Remarks
Al|A

YU IS T AT e

241 3H8B01100-0 Cylinder — Crank Case Ass’y 171
Jy7,.8—-12

2-1-1 345-01111-0 Knock, 8 — 12 212
AN b, 8—50

2-1-2 3HB-01012-0 Bolt, 8 - 50 44
Ty sy

2-1-3 940121-0800 Washer 414
A b

2-1-4 916119-0630 Bolt 6|6
Ty sy

2-1-5 940121-0600 Washer 66
Zw 7, 10—32

2-1-6 3H8-02093-0 Nipple, 10 — 32 1{1
Fb, AL NTaNE

2-1-7 3HB-07636-0 Bolt, Oil Filter 141

2-1-8
T2 b AaR—

2-2 3R3B02301-0 Exhaust Cover 111
HAF v b, T3 JSRAMAS—

2-3 3R3-02305-0 Gasket, Exhaust Cover 111
i b

2-4 910124-5625 Bolt 5|5
+—EZXHy b

2.5 3R3-01030-0 Tharmostat 111
Fro S F—EZXF v b

2-6 346B01031-0 Cap, Thermostat 1)1
HAr oy b

2.7 346-01032-0 Gasket 111
FEN b

2-8 910103-5640 Bolt 2|2
T/—F

2.9 369-60218-1 Anode 11
Feyv/, T/—F

2-10 3H8B01143-0 Cap, Anode i1
H25w b

2-11 3R3-01144-0 Gasket 111
Fi b

2-12 910103-0616 Bolt 111
Fil b

2-13 910103-5620 Bolt 2|2
TSV T ey

2-14 3R3-07620-0 Plunger Ass’y 111
s

2-15 98AB-5-0330 Pipe 111 for tell-tale
Frwd, TN —FhHh—

2-16 3R3B07431-0 Cap, Breather Cover 14{1
A b

2-17 3R3-07432-0 Gasket 11
AZYa

2-18 921503-5620 Screw 4|4
257, 65 —87P

2-19 398-06972-0 Clamp, 6.5 — 67P 101
25 w7, 8.5—47.5P

2-20 309-06972-0 Clamp, 6.5 — 47.5P 111
F b

2.21 910103-0612 Bolt 1|1
17

2-22 98AB-5-0130 Pipe 11




vy
CYLINDER

Fig. 2

3 |octite “518”

I 4-stroke Engine Oil

TO TELL TALE

A=



REES naEsT 21 wh FIF m =
Ref. No. Part No. Part Name 29|15 Remarks
Al|lA

AKX NA

2.23 338-02215-0 Clip 22
A AN LR -

2-24 3R3-07421-0 Oil Level Gauge 11
AALNTANET v

2-25 3R0-07615-0 Ol Filter Ass'y 111
AALANA L L—=FT o

2-26 3R3-07410-0 Oll Strainer Ass'y 1(1
H—2

2-27 98AH10-0200 Hosae 1)1
Ky R, Y—=Fv1Ly150

2-28 624-34147-0 Band, Lead Wire 150 22
Tl— b, AN

2-29 3R3-07441-0 Plate, Ol Pan 111
HARYy w b

2-30 3R3-07442-0 Gasket 2(2
Fa b

2-31 3R3-61017-0 Bolt 66
R

2-32 940103-0800 Washer 66




EZ Py
Flg.3 PISTON

20

DS e b
CRANKSHAFT



RILES HaEksS i e & FIF " 5
Ref. No. Part No. Part Name 9‘.‘9 1 As Remarks
B U T T oy
3-1 3R3-00030-0 Crankshaft Ass’y 1)1
3-2 3H8-07407-0 Bearing (Black) 4|4 ~ — 0.006
AEN(TITr) t-15_°'°°6
3H8-07408-0 Bearing (Brown) ala =13 _p.o012
Xk
3-3 3H8-00001-0 Piston 2|2
FA+r05mmO/S AT vav
3Ha-00004-0 Piston 0.5 mm O/S 2|2 Option
PARR YT o7
3-4 3H6-00011-0 Piston Ring Top 212
Ex k)7 by 705mmoOSs AT ar
3H6G-00014-0 Piston Ring Top 0.5 mm Q/8 2|2 Optlion
PRrvY ey ¥
3-5 3H6-00012-0 Plsten Rnig 2nd 2|2
¥z Y »yesr F0o5mmOo/Ss AL av
3H6-00015-0 Piston Rnig 2nd 0.5 mm O/8 212 Option
EA Y710
3-6 3H6-00013-0 Piston Ring Oil 2|2
FA R 74 1005mmOS FFrar
3H6-00016-0 Piston Ring ©il 0.5 mm O/S 2|12 Optlon
[ O SV
3-7 3H6-00021-0 Piston Pin 2|2
27, ERFEY
3-8 3H6-00024-0 Clip, Piston Pin 4|4
avay Fry¥v
3-9 3R0-00040-0 Connecting Rod Aas’y 2|2
FAb, 20w
3-9-1 3H6-00059-0 Bolt, Connecting Rod 4|4
<% b
310 aT75-10131-0 Key, Magneto 101
FS4TT—1)F—
3-11 375-00131-0 Key, Drive Pully 1|1
FANy—, 32—-48—8
3-12 3H8-00121-0 Oll Seal, 32 —48 — 8 11
A4 Nh—N, 32—44 -9
3-13 3R3-00121-0 Oll Seal, 32 — 44 — 9 1j1




A2y b72FRIV K& 72T R T
Fig. 4 INLET MANIFOLD & FUEL PUMP

4-stroke Engine Oil

_9_



RLES BaES i1 T FIF w =
Ref. No. Part No. Part Name 9‘.\9 15 Remarks
A

PIVIVER S =5 ¥ 7

4-1 3R3B02010-0 Inlet Manifold 111
HAT» b

4-2 3R3-02104-0 Gasket 11
Jws,8-12

4-3 345-01111-0 Knock, 6 — 12 2|2
Fa b

4-4 916114-0645 Bolt 4i4
Tuy

4-5 940121-0600 Washer 4|4
257, 85— 14L

4-6 345-06915-0 Clamp, 6.5 — 14L 111
HARrw b, 7P

4-7 3R0-02011-0 Gasket, Carbureter 2|2
L rrab—%

4-8 3R0-03952-0 Inaulator 111
ITHA Lt

4-9 3H8-02410-0 Air Silencer 111 with collars
oYYy, 19-388

4-10 3F3-02012-0 0O-Ring, 1.9 — 38.8 11
d{}l/ I‘ A 6 - 100

4-11 3R0-03215-0 Bolt, 8 — 100 2|2
Ty iy

4-12 940103-0600 Wasaher 202
At o)

4-13 98AB-7-0110 Pipe 1)1 for breezer
YRV

414 3C7-02215-0 Clip 2{12
Tax BT

4-15 3H8-04000-0 Fuel Pump 101
oYy, 35-257

4-16 345-62415-0 O-Ring, 35— 25.7 1)1
F b+

417 910103-5625 Bolt 2|2
v

4-18 98AB-5-0320 Pipe 111
AL

4-19 98AB-5-0150 Pipe 1]1
Taxl 71T

4-20 369-02230-0 Fuel Filter 1)1
LAY

4-21 338-02215-0 Clip 4|4




*+r7L %
CARBURETOR

Fig. 5




RIEES | HRES ® & & —TF w E
Ref. No. Part No. Part Name 9‘.\9 1:. Remarks
5-1 3HE-09200-1 | Cararator Ausy 1]-
3R3-03200-1 | caroureter Auey -1
511 | 3HB-03221-0 |* AestChomber 1]-
SR3.03221-0 |* Prest Charmpor . — |1
5-1-1-1 | 3R3-03222-0 O-glﬁga,’l‘:bitm Chal‘ma’t-::rﬂ\ 11
5-1-1-2 | 3R3-03315-0 ;fn;.fé'o?nfﬁj—l‘ —|1
5-1-1-3 | 3R3-03314-0 &ﬁ’sﬁ?{ﬁ ~ {1
51.1-4 | 3R3-03316-0 |** Berew” -1
512 | 9225036414 |* oo 4|4
513 | 369031860 |* Scrow 1K
514 | 3R3-032310 |* Peat 111
5.5 | 3F3.032320 |* AvmPln. Flosr 11
516 | 33032400 |* Flostvaie 11
517 | 3aa032400 |* o’ 11
518 | 3R3-03234-0 |* Scrow 1)1
5-1-9 | 3H8-03252-0 (* h);a1n>Né§{eb 1i-
IR3032520 |* tnan biassle —[1
5110 | 3HB-03251-0 |* Mamdotdes o 1{-
3R303251-0 |* Mot F1os | —[1
5-1-11 | 3H8-03255-0 |* ;fwjftifz”ﬂ 1]
IR3.032550 |* Blow Jot s — |1
5112 | 346-032560 |* RubberCopr 11
5113 | 3R3-03180-0 |* Screw” 1]1
5115 | 3R3.03202-0 |* Drein Serew 1[1
5116 | 3R3-032930 |* Gacket 11
5-1-17 | 334-03242-0 (* Gﬁfﬁ: 1{1
5118 | 33031810 |* catbarsinr Sover 11
5119 | 3R3031820 |* Dasket, Carborsiar Cover 1)1
51.20 | 346-03265-0 |* dioo Barevt 11
5-1-21 | 346-03267-0 {* ép?u;.?g‘ﬁ” 11
5122 | 33034100 |* AuteBy-Starter Ass'y 1[1] | with 0-Ring
5-1-23 | 3R3-03411-0 | * ﬁéﬁi{r 1)1
5124 | 368-03186-0 |* screw 11
5125 | SR3-03311-0 |* Rubber Boot —[1
51.26 | 3R3-03312.0 |* LinkRod —|1




ALY v T PEAANKRT

CAMSHAFT & OIL PUMP

Fig. 6

I 4-stroke Engine Ol




RIES Mags i1 L FIF n =
Ref. No. Part No. Part Name 9.9/15 Remarka
A

HLe 7 bTuy

6-1 3R3-07010-0 Camshaft Aas’y 1)1
o

6-1-1 3HB-07246-0 Pin 1)1

6-2
FAAELT

6-3 3H8-07600-0 Oil Pump 101
oYy, A4nfis7

6-4 0-Ring, Oll Pump Incl. oll pump
oYy, 15-155

6-5 3H8-07635-0 0-Ring, 1.5 — 155 2|2
oYy, 15107

6-6 3H8-07632-0 O-Ring, 1.5 - 10.7 131
oYy, 1.5-85

6-7 3H8-07631-0 0O-Ring, 1.5 — 8.5 11
Fi b

6-8 910103-5635 Bolt 3|3

6-9
AA4N—N, 18358

6-10 3H8-07025-0 Oil Seal, 18 — 35 - 8 1|1
FyFoF—=Y

6-11 3H48-10062-0 Driven Pully 101
F—

6-12 309-00131-0 Kay 1)1
Fb b

6-13 910114-0620 Bolt 111
Twiy, 65-19-32

6-14 3H8-10066-0 Washer,85 — 19 — 3.2 1)1
Fuiry, 142-25-25

615 3RA3-10067-0 Washer, 14.2 — 25 - 25 111
FsA4F7F—Y

6-16 3H8-10060-0 Drive Pully 111
A%l

6-17 3H8-10063-0 Plate 2|2
+w b

6-18 3H8-10068-0 Nut 101
By 77y ivy

6-19 3H8-10069-0 Lock Washer 111
FA4 3TN

6-20 3H8-10061-0 Timing Belt 111




AF=~ g T E&IFISZMISNT
Fig. 7 INTAKE VALVE & EXHAUST VALVE

10%
n—g S—16
\@——17

RS
8_@99

— 8&—17
o)

— 12




RHES Hals il = FTF " =®
Ref. No. Part No. Part Name 9.9(15 Remarks
Al|A
A rF—=Tr7
71 3R3-07201-0 Intake Valve 2|2
THSApLT
7-2 3HB-07202-0 Exhaust Valve 2|2
Y=, INSILT AT L
7-3 3R3-07204-0 Seal, IN Valve Stein 2|2 Black
=, EXSAT AT L
7-4 3R3-07206-0 Seal, EX Valve Stem 2|2 Green
BNFARATY T
7-5 3H6-07203-1 Valve Spring 4|4
Y— b, BN TRAFI LY
7-6 3H6-07205-0 Seat, Valve Spring 4|4
VF—F, BN TATY T
7-7 3H6-07221-0 Retalner, Valve Spring 4|4
= E
7-8 3H6-07223.0 Cotter 8|8
2w HT—L5
7-9 3H8-07235-0 Racker Arm 44
A7V a
7-10 3H8-07238-0 Screw 414
Fw b
7-11 3H8-07237-0 Nut 414
e 7 b, aoAT—L
7-12 3H8-07226-0 Shaft, Rocker Arm 22
NZ—
7-13 3H8-07239-0 Collar 33
AFN LY
7-14 3H8-07225-0 8Spring 3|3 £ =30
2Ty 7
7-15 3H8-07229-0 Spring 111 £ =51
Twise, 132-218—-20
7-16 3R3-07227-0 Washer, 13.2 - 218 - 20 111
Twvy
7-17 3H8-07227-0 Washer 8|8




Fig. 8

ITRE
MAGNETO

&2




REEFS Mok -] B & FIF N =
Ref. No. Part No. Part Name 99|15 Remarks
A|A
T34 FA N T
8-1 3H8-06096-0 Flywheel Cup 1)1 with ring gear
+v b
8-2 9311211600 Nut 111
Twiry, 18 - 27— 32
8-3 3H8-00133-0 Washer, 16 — 27 — 3.2 11
ANIR—FT vl
8-4 3H8-06023-0 Alternator Ass’y 1)1
A7V a
8-5 921503-6630 Screw 3|3
Ty
8-6 940203-0600 Washer 303
yow7, 85-14L
8-7 345-06915-0 Clamp, 6.5 — 14L 1|1
27V a
8-8 921503-0616 Screw 111
TIry b, ANFE—%
8-9 3H8-06008-0 Bracket, Alternator 11
AZYa
8-10 910103-7625 Screw 3|3
Sy, 6—12
8-11 345-01111-0 Knock, 8 — 12 2|2
PRV Su iV
B-12 3HB-06071-0 Pulser Coil 101
AZY 2
8-13 921503-6516 Screw 212
cDazwy}
8-14 3H8-06060-0 C.D. Unit 11
ANk
8-15 910103-0620 Bolt 2|2
Fuylrvy,B6-168—-15
8-16 3C8-66308-0 Washer, 6 — 16 — 1.5 4|4
- KF7wi, CD.oazw}
817 3HB-06167-0 Cord Asa'y, C.D. Unit 11
I by TSr e b
8-18 3H8-06901-0 Elsctric Bracket 111
20 hI—- B5—-12-2
8-19 .3F3-06920-0 Mount Rubber, 8.5 - 12 — 2 6|6
Ho—,682-9-93
8-20 353-76079-0 Collar, 6.2 — 9 — 9.3 3|3
HiL b
8-21 910103-6625 Bolt 3|3
Tyiy,B—18—15
8-22 3C8-66308-0 Washer, 8 — 16 — 1.5 6|6
257, B5 —87P
8-23 398-06972-0 Clamp, 6.5 — 87P 2(2
A7 a
8-24 921503-0616 Screw 212
ATy aasi
8-25 3H8-06040-0 Ignition Coil 111
TSRy
8-25-1 3H6-06921-0 Plug Cap 2{2 reslstance
FN b
8-26 910103-5625 Bolt 212
FSYB, r-TNF—-IFi 4 for MF
8-27 3A3-76037-0 Plug B, Cable Terminal 414 2 for EF & EP




ILTPYyON—
ELECTRIC PARTS

Fig. 9




RHES s BB o £ FTF " E
Ref. No. Part No. Part Name 99/15 Remarks
AlA

AF—2E—3

9-1 3C8-76010-1 Starter Motor 1|1 For EP & EF Flg. 10
b

9-2 910103-7825 Bolt 2|2 For EP & EF Flg. 10
WoF, AF—FE—%

9-3 3R3-76009-0 Band, Staeter Motor 1)1 For EP & EF Fig. 10
SN—- RF—FE—F

9-4 3C8-76007-0 Rubber, Starter Motor 11 For EP & EF Flg. 10
Fa b

9-5 910103-6818 Bolt 1)1 For EP & EF Flg. 10
A=) AF

9-6 3H8-76040-0 Starter Solenoid 111 For EP & EF Flg. 10
LIFIrAY

9-7 3R3-76060-0 Rectifler 1|1 For EP & EF Fig. 10
AN b

9-8 910103-5625 Bolt 2|2 For EP & EF Fig. 10
Ry FYa—-F

9-9 3B2-76120-0 Battery Cord 111 For EP & EF Fig. 10
Fros, NyFYa-—F

9-10 3B7-76145-0 Cap, Battery Cord 111 For EP & EF Flg. 10
Ag—Fa—F

9-11 3R3-76141-0 Starter Cord 111 For EP & EF Fig. 10
Fyol, a—F

9-12 3A3-76145-0 Cap, Cord 2|2 For EP & EF Fig. 10
Ta—X7A4¥Twi

9-13 3C7-76062-1 Fuse Wire Ass’y 1 (1 |ForEP & EF Flg. 10, 20A
ARTFlEa—X

9-14 353-76213-0 Spare Fuse 1 (1 |For EP & EF Fig. 10, 20A
NAay b TT e

9-15 3R3-71040-0 Pilot Lamp Ass’y 111
AL wF, AANT Ly

9-16 3H6-07661-0 Switch, Oli Pressurs 11
Y—FoA4¥, ALy F

9-17 3H8-07613-0 Lead Wire, Switch 1)1 with grommet
tp—~pa—F

9-18 3HB-72678-0 Separate Cord (Black) 11
FSYB, r—T7AF—-IFi 1 for MF & EF

9-19 3A3-76037-0 Piug B, Cable Terminal 2|2 2 for EP
b

9-20 910103-6612 Bolt 1|1 ForEP & EF
257, 7T-80P

9-21 353-06972-0 Clamp, ¥ — 80P 11




AY—5FE—H
Fig. 10 STARTER MOTOR




REES Hais & h f FIF " =
Ref. No. Part No. Part Name 9.9/15 Remarks
AlA

AY—FE—F

10-1 3C8-76010-1 Starter Motor 1)1 For EF & EP
FodTw

10-1-1 3C8-76015-0 Pinion Ass'y 111
Tyiy

10-1-2 | 3C8-75015-0 Washer 111
TSR T v

10-1-3 | 3C8-75074-0 Brush Holder Asa’y 111
A7 Va

10-1-4 | 921521-6408 Screw 2|2
Twi

10-1-5 | 3C8-75016-0 Bushing 1 111
Tuiwre

10-1-6 | 3C8-75017-0 Bushing 2 1)1
oYLy

10-1-7 | 3C8-76018-0 O-Ring 1)1
Tuw

10-1-8 | 940103-0600 Washer 1)1
AT T Iy iy

10-1-9 | 941303-0600 Spring Washer 2|2
Fo b

10-1-10 | 930203-0600 Nut 2|2
F b

10-1-11 | 3C8-75019-0 Bolt 2|2
ATV v Iy

10-1-12 | 941321-0500 Spring Washer 2|2
Ty

10-1-13 | 940221-0500 Washer 2|2




Ua4ILZx5—4%
Fig. 11 RECOIL STARTER

— 23 —



RES | HRES B & =TF ™ =
Ref. No. Part No. Part Name 29 1:: Remarks
A

VAl LAY —FT v

11-1 3R3-05090-0 Recoil Starter Ass’y 111
AY - — R

11-1-1 3H8-05105-0 Starter Case 11
AE—F AT v

11-1-2 | 3HB-05004-0 | Starter Spring 11
=i

11-1-3 | 3R3-05106-0 [* Reel 1{1
SFrw b

11-1-4 | 3R3-05003-0 |* Ratchet 11
EY ¥, d=10

11-1-5 | 3R3-05011-0 |* E-Ring, d=10 101
Yy - AT

11-1-6 3R3-05012-0 Retum Spring 111
SFzy bHAF

11-1-7 | 3H8-05123-0 | " Ratchet Guide 11
YD a A TN T

11-1-8 | 3R3-05007-0 Friction Spring 111

L 70 7vayTL—b

11-1-9 3R3-05006-0 Friction Plate i1
F b, R¥g—Fv7 b

11-1-10 | 3R3-051386-0 Bolt, Starter Shaft 1]1
AZ—so—7

11-1-11 | 3R3-05013-0 Starter Rope 1)1
Ay - FL

11-1-12 | 3C8-05019-0 Starter Handle 111

. Fro T RE—FNTEL

11-1-13 | 3R3-05131-0 Cap, Starter Handle 1)1
Ay—Fuyr

11-1-14 | 3R3-05252-0 |* Starter Lock 11
ATy ¥

11-1-15 | 3R3-05216-0 Spring 111
Y=L SIR—, AF—F

11-2 3R3-67503-1 Seal Rubber, Starter 1]1
FA b

11-3 910103-6620 Bolt 2|2 1 for EP & EF
ik

910103-6630 Bolt 1)1 2 for EP & EF

TJwiry,  85—-186—15

11-4 3C8-66308-0 Washer, 85 — 18 — 15 3|3
FT—LATY T

11-5 3R3-05258-0 Arm Sprin 1{1
N pA—

11-6 3R3-06308-0 Balt Cover 11
Fy b

117 3F3-76042-0 Nut 2|2
HS—, 82-9-21

11-8 3R3-06303-0 Collar, 6.2 -9 — 21 2|2
PN

11-9 3R3-06302-0 Mount Rubbsr 2|12
EAS

11-10 | 910103-6630 Bolt 2|2
Ty, B—16—-15

11411 3C8-66308-0 Washer,6 — 16 — 1.5 2|2
715—.B82—-0-74

11-12 3A0-76079-0 Collar, 8.2 -9 — 7.4 2|2
F b

11-13 | 910103-6620 Bolt 2|2
75 7. 65— 4T.5P

11-14 309-06972-0 Clamp, 6.5 — 47.5P 1)1
757, 65—67TP

11-15 | 398-06972-0 Glamp, 8.5 — 67P EP & EF only
15—, 85-105—-10

11-16 | 3H6-63619-1 Collar, 8.5 — 10.5 — 10 1(1 2 for EP & EF




F 4TINS
Fig. 12 TILLER HANDLE

7 D> Loctite 271
2-4-C With Tefion



REES HBAES i1 in & FIF n =
Ref. No. Part No. Part Name sAs 15 Remarks
A

FI—

12-1 3V3-63059-0 Cover 1]t For MF & EF
7Y

12-2 3V3-63043-0 Pulley 11 For MF & EF
r—Aa

12-3 3V3-63045-0 Case 1)1 NSS For MF & EF
A7) 2 (10— 18 X 1/2)

12-4 3V3-63047-0 Screw (10 — 16 X 1/2) 1]1 For MF & EF
A0y M —T7

12-5 3V3-63600-0 Throttle Cable 2|2 For MF & EF
AN~

12-6 3V3-63609-0 Sleave 1|1 For MF & EF
ARFT) TNy FNT— L4

12-7 3v3s$63011-0 Steering Handle Arm 101 For MF & EF
il b (M5x18)

12-8 910803-0516 Bolt (M5 x 16) 2|2 For MF & EF
FNL b (M5 X 16)

129 910803-0516 Bolt (M5 X 16) 1|1 For MF & EF
JTROy PNV T a

12-10 3V3-63034-0 Knob-Throttle Friction 151 For MF & EF
ATV T

12-11 3V3-63036-0 Spring 11 For MF & EF
OwrZAaw b7V 7 vay

12-12 3V3-63035-0 Lock-Throttle Friction 111 For MF & EF
FH b (M@ X 25)

1213 910803-8625 Bolt (M8 x 25) 101 For MF & EF
F4F7—=Fa -7

12-14 3V3-63041-0 Tlller Tube 11 For MF & EF
SARNZay bl

12-15 3H8-72019-0 Labls-Throttle 111 For MF & EF
Ay kv Fab

12-16 3V3-63098-0 Throttle Handle 101 For MF & EF
¥

1217 3V3-63012-0 Grip 1)1 For MF & EF
AhoTAL o F

12-18 3V3-06930-0 Stop Switch 111 For MF & EF
Y¥F—F

12-19 3V3-63063-0 Retainer 101 For MF & EF
T

12-20 3V3-63102-0 Bushing 2|2 For MF & EF
Ty

12-21 3V3-63108-0 Washer 202 For MF & EF
i Xy iy RV

12.22 3V3-63109-0 Wave Washer 1)1 For MF & EF
VER

12-23 3V3-63106-0 Washer 111 For MF & EF
T3y b, ATV TT— 4

12-24 3V3562001-0 Bracker-Steering Arm 1[1 For MF & EF
# Lk (M10 % 80)

12-25 910203-1080 Bolt (M10 x 80) 2|2 For MF & EF
Al

12-26 3V3-63103-0 Plate 11 For MF & EF
AL 9 FG ey

12-27 3V3-76039-0 Switch Housing 111 For EF
Y

12-28 3V3-06938-0 Clip 111 For EF
A v F

12-29 3V3-76026-0 Switch 11 For EF
FRN, AF—}

12-30 3R3-72055-0 Label, Start 1(1 For EF

_26_



FSAT e T bNODS YT

Fig. 13 DRIVE SHAFT HOUSING

- 14

[ 7 Do Loclite 271




RU#ES maks i aa & FTF w =
Ref. No. Part No. Part Name 9.9(15 Remarks
AlA
Y54 Sy T NI LSS
13-1 3Vv3561020-0 Driveshaft Housing “S” 1)1 Short
SR G vl WA B/ B
3V3561030-0 Driveshaft Housing “L” 111 Long
T b, Tl
13-2 3v3-61031-0 Mount-Upper 2|2
27 1) 5 (M8 X 0.98)
13-3 910803-0825 Screw (M5 X 0.98) 414
=N
13-4 3V3-61022.0 Seal 111
HAry b
13-5 3V3-61023-0 Gasket 111
FLA 273y
13-6 3V3-61024-0 Drain Plug 11
Ho8—
13-7 3V3561208-0 Cover 111
#H A4 b
13-8 3Va-61207-0 Gasket 101
Z 71 2 (M8 X 18)
13-9 910803-8616 Screw (M6 X 16) 8l8
-
13-10 3V3-66043-0 Seal 1|1
DAx—% Fa—77F
13-11 3V3-65100-0 Water Tube 11 Short
Yt —FFa— 7
3V3-65110-0 Water Tube 1)1 Long
= NZ =
13-12 3R3-65206-0 Seal Rubber 111 Upper
AA N —N
13-13 3V3-60223-0 Oil Seal 101
=
13-14 3V3-67116-0 Seal 1)1
3w b
13-15 3V3-65101-0 Bracket 1)1
2N =7
13-16 3V3-65102-0 Sleeve 1]1
i —
1317 3Vase1210-0 Cover 1(1 Port
Hri—
13-18 3V3se1211-0 Cover 11 Starboard
Z %) 2 (M8 X 55)
13.19 921503-0655 Screw (M8 x 55) 4|4
+w | (M8)
13-20 930403-0600 Nut (M8) 4|4
AWVIATS
13-21 3V3-61213-0 Bumper 2|2
Fadwy b
13-22 3V3-61212-0 Grommet 1)1
g
13.29 3vVa-01111-0 Dowel Pin 2|2
A TTSY
13-30 3V3-07257-0 Pipe Plug 111




Frr—2(FSA T+ T &I 4s—FKLT)
Fig. 14 GEAR CASE (DRIVE SHAFT & WATER PUMP)

2.60 IN./102MM e
TORPEDO DIA. P
NON-BIGFOOT 7 |
pd |
-~ |
a7
P
o @\44
¢‘

B (I
F -3
(=]

"N

D

B 7 o Loctite 271
RTV Silicone Sealer

Super Duty Gear Lubricant
2-4-C With Teflon



REES Bass i da FTF " =

Ref. No. Part No. Part Name sAQ lAs Remarks
FYnGgvLy

14-1 3V35$60000-0 Gear Housling 1)1
PR A tavE Y

14-2 3V3-60014-0 Bushing-gear housing 1]1
FLv22Ya

14-3 3V3-60005-0 Drain Screw 101
VI iy B

14-4 3Va-60006-0 Seaiing Washer 111
AN =TTy

14-5 3V3-64328-0 Sleave Asa'y 11
Y=

14-6 3V3-60238-0 Sleave 1)1
Ty

14-7 3V3-60213-0 Bushing 111
A7 NaFSs¥Ey b

14-8 3V3-60236-0 Screw Plug Kit 1(1
Y=Yy

14-9 3Va-60006-0 Sealing Washer 1(1
AZY—

14-10 3V3-60206-0 Screen 111
Z 7 4 (250 X B75)

14-11 3Va-60205-0 Screw (.250 X .875) 111
T/=FTv¥

14-12 3V3-64218-0 Anode Ass'y 1)1
A Y1) 2 (250 X .B75)

14-13 3V3-60205-0 Screw {.250 X .875) 111
=

14-14 3V3-65036-0 Seal 111
E=A L ¥¥ (13 — 26)

14-15 3V3-64020-0 Pinion Gear (13 — 268) 1|1
Ty, AFZAL

14-16 3V3-64021-0 Washer-thruat 101
R7Y o7

14-17 3V3-60211-0 Bearing 111
A= IR TR—R

14-18 3V3-85017-0 Water Pump Base 1§11
A b

14-19 3V3-65020-0 Gasket 1)1
a2

14-20 3V3-65039-0 Seal 101
YF—

14-21 JV3-65201-0 Retainer 1711
AZ Y a (#10 X 50)

14-22 3V3-65202-0 Screw (#10 x ,50) 11
e FY»7

14-23 3V3-66031-0 Quad Ring 1)1
AANT—i

14-24 3V3-60223-0 Oll Seal 2|2
HAF>y b

14-25 3V3i-64084-0 Gasket 111
Dt —FFa-7

14-26 3V3-65035-0 Water Tube 111
7z AT b—F

14-27 3V3-65025-0 Face Plate 11
HIS—TF s

14-28 3V3-65016-0 Cover Ass'y 111
A -

14-29 3V3-85011-0 Insert 111 NSS
v—i

14-30 3V3-65014-0 Seal 11




¥VYo—Z(FSATo+ T r&I2r—KRT)
Fig. 14 GEAR CASE (DRIVE SHAFT & WATER PUMP)

2.60 IN./102MM //’1'
TORPEDO DIA. P
NON-BIGFOOT e |
P |
-4 e |

e \
/ .

NN

T3 ID ®H cmxz

Loctite 271

RTV Silicone Sealer

Super Duty Gear Lubricant
2-4-C With Teflon



RiES | BRES $ & e m %
Ref. No. Part No. Part Name 9.9|15 Remarks
AlA
A v
14-31 3V3-65021-0 Impellar 111
F—TFTwi
14-32 3V3-65022-0 Key Asa'y 111
Ty
14-33 3V3-65023-0 Washer 212 NSS
HA14F
14-34 3V3-65205-0 Guide 11
AN (M8 X 30)
14-35 910103-0630 Bolt (M6 X 30) 515
Ty
14-36 940103-0600 Washer 11
ALY T
14.37 3V3-66011-0 Cam-shift 111
YZrv¥ 7 b
14-38 3V3-66012-0 8hift Shatt 1{1 Short
A A
14-38 3V3-66013-0 Shift Shaft 191 Long
F 2 (M8)
14-39 930203-0600 Nut {Mé) 111
f1 7>
14-40 3V3-66241-0 Coupler 101
YZbhY w7 (T wY)
14-41 3V3-66213-0 Shift Shaft (Upper) 111
. EVLY
14-42 945303-0600 E-Ring 1)1
AT T b
14-43 3Vv3.84301-0 Drive Shaft 1)1 Short
WAL AXA
14-43 3V3-64302-0 Drive Shait 1)1 Long
AFAPTw Iy
14-44 3vV3-64334-0 Thrust Washer 101




¥vhr—R(FORSL 4T })
Fig. 15 GEAR CASE (PROPELLER SHAFT)

2.60 IN./102MM
TORPEDO DIA.
NON-BIGFOOT

L= Loctite 271

Super Duty Gear Lubricant
Anti-Corrosion Grease
2-4-C With Tefion



REES Hags B gh % FTF L]
Ref. No. Part No. Part Name 9.9/15 Remarks
AlA
O—2—~N7Yrr
15-45 3V3-60215-0 Rollsr Bearing 11
e R
15-46 3V3-60311-0 Cup 1|1 NSS
T4 T7— F¥¥ (13 - 26)
15-47 3V3-64010-0 Forward Gear (13 — 26) 111
Ty
15-48 3V3-64011-0 Bushing 111
71
15-49 3V3-64223-0 Cam Follower 111
P29 FT ey
15-50 3V3-64215-0 Clutch Ass'y 101
raify
15-51 3V3-64217-0 Croas Pin 111
ATV
15-52 3V3-64221-0 Spring 11
Fars e 7 b
15-53 3V3-64211-0 Propeller Shaft 111
JoXi—Z¥ (13 — 28)
15-54 3V3-64030-0 Reverse Gear (13 — 28) 1(1
YA VAL RN
15-55 3V3-60101-0 Bearing Carrier 1)1
oy
15-56 3V3-60103-0 O-Ring 1|1
Ty
15-57 3V3-60102-0 Bushing 11
AANL—i
15-58 3V3-60111-0 0Oil Seal 111
A=
15-59 3V3-60115-0 Oil Seal 1]1
F b (M8 x 50)
15-60 910803-5850 Bolt (M8 X< 50) 1)1
A b (M8 X 30)
15-61 910803-5830 Bolt (M8 x 30) 212
Tans
15-62 3V3-64107-0 Propeller 11
TarsF v b
15-63 3V3.64121-0 Propeller Nut 101
RS ARNT
15-64 3V3-64231-0 Thrust Hub 1(1
CAR—H—
15-65 3V3-64233-0 Spacer 1|1

— 34 —



&ALy TAAL v F
& STOP SWITCH

SHI

-

7

Fig. 16

Chemtool Duralube Special



@ aty
RILES MRES -1 & f FIF n x5
Ref. No. Part No. Part Name 99|15 Remarks
AlA

A1) 5 (MB X 20)

16-1 921503-0620 Screw (M6 X 20) 111 For MF & EF
Fpoi—

16-2 3V3-67004-0 Cover 1)1 For MF & EF
Fh—Nl F, N, R{V 7 bv—7)

16-3 3R3-67578-0 Decal-F, N, R (Shitt Mark) 11 For MF & EF
A7 1) 2 (MB0 X 20)

16-4 910803-0620 Screw (M80 x 20) 3|3 For MF & EF
Aoy fAr—FNTSH w b

16-5 3V3-83822-0 Throttle Cable Brackst 111 For MF & EF
A b (MBO X 20)

16-6 910803-0620 Bolt (M80 x 20) 1)1 For MF & EF
AES

16-7 3V3-66308-0 Washer 1(1 For MF & EF
T—=UTw i

16-8 3V3-63611-0 Puliey Asa’y 1)1 For MF & EF
Ty

16-9 3V3-63518-0 Bushing 11 For MF & EF
F v b (MB)

16-10 930403-8600 Nut (M8) 11 For MF & EF
Ay by

16-11 3R3-63617-0 Throttle Link 1)1 For MF & EF
YISy b TA— A

16-12 3Va-67003-0 Shift Platform 111 For MF & EF
=

16-13 3V3-66115-0 Seal 11 For MF & EF
U = ) I

16-14 945503-0500 Retaining Ring 2|2 For MF & EF
=TTy Ve

16-15 941403-1000 Wave Washer 111 For MF & EF
Pk = 8 I

16-16 945503-1000 Retaining Ring 111 For MF & EF
ST RNV

16-17 3V3-66110-0 Shift Handle 111 For MF & EF
Y¥7 b

16-18 3V3-66135-0 Shaft 101 For MF & EF
VAV IV

16-19 3V3-66134-0 Shift Link 1|1 For MF & EF
7 bhLsi—

16-20 3V3-66122-0 Shift Lever 1|1
A7 a (M5x12)

16-21 910803-0512 Screw (M5 X 12) 111
RIS ZNY Ty T b

16-22 3V4-66135-0 Horizontal Shift Shaft 1101
AvF— oy bst—

16-23 3V4-66225-0 Interlock Lever 1)1
F I (M5 X 35)

16-24 910803-0535 Bolt (M5 X 35) 11
Sl Ve 4

16-25 3V3-66112-0 Spring 11
ATYLT

16-26 3V3-66117-0 Spring 1(1
7L —}

16-27 3Va3-66116-0 Plate 1)1
A b (M5 X 12)

16-28 910803-0512 Bolt (M5 X 12) 2|2
AbsvF

16-29 3V3-66118-0 Strap 1)1
L | (M8 X 20)

16-30 910803-0620 Bolt (M8 x 20) 2|2




Chemtool Duralube Speciat i



REES RS =B L) & FIF n =
Ref. No. Part No. Part Name 9‘.‘9 15 Remarks
. A
=
16-31 3V3-76116-0 Seal 1)1
Aby T2 0 F
16-32 3V3-06830-0 Lanyard Stop Switch 101
Ur—+
16-33 3V3-76027-0 Retainer 111
Ary 7R vF—7
16-34 3V3-06821-0 Lanyard 11
=T A (Bin.)
16-35 3V3-06902-0 Cable Tie (8 In.) 3|3
T4y
16-36 3R3-05217-0 Wire 1|1 For MF & EF
TS5y b
16-37 3V3-76081-0 Bracket 111
Fib b (M5 X 12)
16-38 910803-0512 Bolt (M5 X 12) 111
A4 uF
16-39 3V3-76080-0 Switch 111 For EF
JL—}
16-40 3V3-76083-0 Plate 1]1 For EF
A7 1) = (M35 X 20)
16-41 910803-3520 Screw {M3.5 X 20) 2|2 For EF




7 F(EPEFILA)

Fig. 17 SHIFT (For EP)

i/

Chemtool Duralube Special



RAES | HaES 8 & & —TF w B

Ref. No. Part No. Part Name QAQ 1A5 Remarks
Jyer—taryra—l7Iy bd—L4

17-10 3V3-66126-0 Remote Control Platform 111 For EP
AN b (MB X 20)

17-11 910803-0620 Bolt (M& x 20) 3|3 For EP
haFACH

17-12 3V3-76118-0 Cover 111 For EP
Y2 b b lit-

17-14 3V3-66129-0 Shift Shaft Lever 11 For EP
F k(M5 X 12)

17-15 910803-0512 Bolt (M5 x 12) 111 For EP
YRV T Y

17-16 3V3-05221-0 Shift Link Ass’y 1i1 For EP
Vi b

17-17 3V3-05243-0 Socket 111 For EP
+w b (#10)

17-18 3V3-05247-0 Nut {#10) 1)1 For EP
Es)w7

17-19 945503-0500 E-Clip 111 For EP
P At

17-21 3V3-63711-0 Shift Lever 1)1 For EP
Ty ud

17-22 3V3-05224-0 Bushing 1|1 For EP
A - (M8 X 20)

17-23 910803-0620 Bolt (M8 x 20) 1)1 For EP
) 5—+

17-24 3V3-63733-0 Retainer 1)1 For EP
FTyiatw b

17-25 3V3-63735-0 Push Nut 111 For EP
Ay kb ls—

17-26 3V3-63712-0 Throttle Lever 111 For EP
Vy—+

17-27 3v3-63733-0 Retalner 1|1 For EP
7V91th

17-28 3V3-63735-0 Push Nut 1)1 For EP
FI b (M8 X 45)

17-29 910803-0645 Bolt (M8 x 45) 1741 For EP
T

17-30 3v3-63721-0 Bushing 11 For EP
274 F

17-31 3V3-05223-0 Slide 111 For EP
NFA= 7Y

17-33 945503-0300 Retaining Ring 111 For EP
yatsk

17-34 3V3-67162-0 Grommat 111 For EP
rs vt

17-36 3V3-06972-0 Clamp 11 For EP
| (M5 X 2)

17-37 910803-0512 Bolt {M5 x 2) 101 For EP

_40f



AP ANINTSH oy b
Fig. 18 SWIVEL BRACKET

B R
.:'-‘ b . -\.‘—‘ " ~
A8 /‘L \ /@ 26 25 24
29 » 5

307 333 -8
30/.

Loctite “271" Adhesive Sealant

Anti-Corrosion Grease

2-4-C w/Teflon




RYES HaAEs B &h FIF n =
Reaf. No. Part No. Part Name 2.9 IAS Remarks
A

AR 4NN TSry b

18-1 3V3562310-0 Swivel Bracket 111
FNAT 49T 4wy

18-2 av3-67117-0 Grease Fltting 1)1
FVAT 49T 47

18-3 3V3-67117-0 Grease Fitting 2|2
FUYRT4 9T 407

18-4 3Va-67117-0 Greass Fitting 111
Ty LT

18-5 3V3-62423-0 Bushing 1)1
oYy

18-6 3V3-62127-0 O-Ring 1|1
Tuvy

18-7 3V3-62417-0 Bushing 111
T

18-8 3V3-62416-0 Bushing 111
VN

18-9 3V3-62424-0 Washer 11
oy K

18-10 3Va-62442-0 Rod 11 For MF & EF
TLAZTF4RY

18-11 3V3-62449-0 Brake Disc 2|2 For MF & EF
AN~y BT L— b

18-12 3V3-62447-0 Swivel Head Plate 1)1 For MF & EF
AR (M8 X 13)

18-13 910803-0613 Bolt (M8 X 13) 2|2 For MF & EF
TS5y b SL—F

18-14 3V3-62448-0 Bracket Plate 111 For MF & EF
Ty

18-15 3V3-62443-0 Washer 11 For MF & EF
R

18-16 3Va3-62441-0 Handle 11 For MF & EF
+w b (.375)

18-17 3Vv3-84918-0 Nut {.375) 111 For MF & EF
Y=oy F Tl

18-18 3V3-66351-0 Reverse Lock Hook 1)1
ATV T

18-19 3V3-66339-0 Spring 1]1
AS) T

18-20 3V3-66331-0 Spring 111 For EP
2FTY T

18-20 3V3-66332-0 Spring 1|1 For MF & EF
EVxY

18-21 945303-0800 E-Ring 1(1 For MF & EF
=

18-22 3V3-66319-0 Pin 111 For MF & EF
TS v b

18-23 | 3V3-62451-0 Troll Bracket 1)1 For MF & EF
ATV T

18-24 3V3-62465-0 Spring 111 For MF & EF
ovba—Ali—

18-25 3V3-62464-0 Control Lever 101 For MF & EF
EVY

18-26 945303-0800 E-Ring 11 For MF & EF
F I b (375 X 1.250)

18-27 3V3-84917-0 Bolt (.375 X 1.250) 111 For EP
AFTYwTFY oy

18-28 3V3-84911-0 Steering Link 11 For EP
Tyi¥

18-29 3V3-84910-0 Washer 212 For EP




S

30”7 333

.

29/’

30

A2 4N TSh o b
Fig. 18 SWIVEL BRACKET

77D Loctite *271* Adhesive Seatant
Anti-Corrosion Grease

2-4-C w/Tefion




REES | HRES 8 & ETF " %
Ref. No. Part No. Part Name 9.9(15 Remarks
AlA

Fw b (.375)

18-30 3V3-84918-0 Nut (.375) 2|2 For EP
I b

18-31 3vV3.84830-0 Bracket 1)1 For EP
A2 2 (M10 X 25)

18-32 910803-1025 Screw (M10 x 25) 2|2 For EP
=B Ay BI

18-33 941303-1000 Lock Washer 2|2 For EP
A4 NNy KTy

18-34 3V3862010-0 Swivel Head Ass’y 11
Yi—Za e vy 7k

18-35 3V3-66305-0 Reverse Lock Shaft 1)1
KTy

18-36 Bearing 1)1 NSS
4 ¥

18-37 3V3.-66302-0 Gulde 212
A 7Y 2 (M5 X 25)

18-38 910803-0525 Screw (M5 X 25) 11
Fu b

18-39 930403-0500 Nut 111
A% w K(M10 X 1.5)

18-42 3V3-61307-0 Stud (M10 X 1.5) 2|2
Dy

18-43 3V3-61335-0 Washer 2|2
F v |k (M10)

18-44 3v3-61311-0 Nut (M10) 2|2
2?7 b

18-45 3V3-61336-0 Mount 2|2
Il —

18-46 3vVase61401-0 Cover 11 Starboard
Fri—

18-47 3V3561402-0 Cover 101 Port
AL b (M8 X 100)

18-48 910803-8100 Bolt (M8 % 100) 2|2
F b (M8 x 80)

18-49 910803-0860 Bolt (M8 x 60) 1|1
Ty

18-50 940203-0800 Washer 3(3
+w b (M8)

18-51 930103-0800 Nut (M8) 3|3
Fh—N

18-52 Decal-Serial Overlaminate 111 NSS




TS FISHr b
Fig. 19 CLAMP BRACKET (STERN BRACKET)

2-4-C With Teflon



BY oy

RLES BaES it h A FIF ~ =
Ref. No. Part No. Part Name 2.9(15 Remarks
AlA
T3 TTSry b
19-1 3Vase62112-0 Clamp Bracket 1(1 Starhoard
ST T2y b
19-2 IV3S62113-0 C!a?mp Brackat g 11 Port
S TR A
19-3 3V3S62103-0 Thumb Screw Ass’y 2|2
T~ w
194 | 3V362104.0 | Awer 2|2| |nss
VAT
195 | 3V3-621020 | Handie 2[2| [nss
Fi b
19-6 3V3-62105-0 Bolt 2|2
Tuie, 720TA7)a
19-7 3V3-62101-0 Washer-thumb acrew 22
F F (250)
19-8 3V3-62456-0 Nut (.250) 1)1
+w I (.875)
16-9 3V3.62124-0 Nut {.875) 1{1
Z 71 2 (M6 X 40)
19-10 910803-0640 Scrow (M6 < 40) 111
N Rl
19-11 3V3-67521-0 Handle-carrying 1)1
AN—F
19-12 | 3V3-62117-0 Spacer 1)1
Toyly, FNIFFa—T(F1Or)
19-13 3V3-62126-0 Washer-tilt tube (Nylon) 1|1
FLFFa—7
19-14 | 3V3-62193-0 Tilt Tubs 11
Tovw, FLbFa-—TF{FI1al)
19-15 | 3V3-62126-0 Washer-tilt tube (Nylon) 1(1
Ry
19-16 | 3H8-72048-0 | (abekco-pilot 1|1]| | ForMF & EF
FNFELT v
19-17 | 3v3-62121-0 Tilt Pin Ass'y 11
PP
19-18 3V3-62122-0 Spring 1]1
27 1) 2 (MB X 40)
19-19 | 910803-0640 Screw (M6 X 40) 11
+ v | (875)
19-20 | 3v3-62124-0 Nut (.875) 101
Ty 7
19-21 3V3.62114-0 gm);-:afety 11
T T (312 X 3.50)
19-22 | 3V3-62133-0 Bolt (.312 X 3.50) 2|2
17 " v
1923 | 3V3-621340 | Washer 2|2
Fw b (.312)
19-24 3V3-62139-0 Nut {.312) 2]2
+ v + (.250)
19-25 3V3-62456-0 Nut {.250) 1)1
A% V] = (.250 X 1.00)
19-26 | 3V3-62432-0 Screw (.250 X 1.00) 1]1
Lrs—
19-27 3V3-62431-0 Lever-tilt stop-atarboard side 11
+ v I {.250)
19-28 3V3-62456-0 Nut {.250) 1)1
ATV T
19-29 3V3.62434-0 Spring-tilt stop lever screw 1)1
5 'i = (250 X 1.75)
19-30 3V3-62452-0 Screw (250 X 1.75) 1)1
A7) o (250 X 1.75)
19-31 | 3v3-62452-0 Screw (.250 X 1.75) 1[1
PES A E T E
19-32 3V3-62459-0 Wave Washer-tilt stop strap screw 1]1
+ o} (.250)
19-33 | 3V3-82456-0 Nut (.250) 11
AFZ 7
19-34 3V3-62454-0 Strap-tlit stop-port side 111
A b (250 X 1.00)
19-35 3v3-62432-0 Bolt {.250 X 1.00) 111




by FHII

Fig.20 TOP COWL

|
_
_
_
_
_
_
*
|
_
]
y
L




RHES BaEs i & FTE m =
Ref. No. Part No. Part Name 9‘.\9 1:. Remarks
by THhoN
20-1 3V3567091-0 Top Cowl 111
TS5 b
20-2 3V3-67517-0 Bracket 101
S
20-3 3vV3.67512-0 Cover 1|1
79
20-4 3V3-67596-0 Latch 101
Z 5 2 (M4 X 12)
20-5 Vv3-67597-0 Screw (M4 < 12) 5|5
w0y y
20-6 941303-0400 Lock Washer 5|5
F v b (M4)
20-7 931103-0400 Nut (M4) 5|5
A 4=}
20-8 3V3-67523-0 Insert 111
Z % 1) o (#10 X 5)
20-9 3V3-67522-0 Screw (#10 X .5) 2|2
Ty FF vy
20-10 3vVa-67111-0 Bracket Asa'y 111
27 Y o (M6 X 16)
20-11 910803-0616 Screw (M6 X 16) 212
a—3—
20-12 3V3-67598-0 Roller ti1
F N —Ib
20-13 3V3-67501-0 Cowl Seal 101
FhlEy b
20-14 3H8S87801-0 Decal Set 1 UNIQUE
FHAEw b
20-14 3R3587801-0 Decal Set 1 UNIQUE
by FHhHOAT v
20-15 3H8S67500-0 Tap Cawl Ass’y 1 [ 1] UNIQUE, (1 through 14)




F W, Ly 1Y e A ) Vi -
Fig. 21 BOTTOM COWL & FUEL CONNECTOR

Loctite "271" Adhesive Sealant



REES BaES i an FIF " =
Ref. No. Part No. Part Name 29|15 Remarks
A|A

FrLHTN

211 3V3567100-0 Bottom Cowl 1)1
yaiyt

21-2 3V3-67165-0 Grommoet 1)1
SuFTul

21-3 3V3-67142-0 Latch Hook 111
A7V 2 (MB X 18)

21-4 910803-0616 Scraw (M6 X 186} 1{1
IR

21-5 3V3-66308-0 Washer 111
Ty

21-6 3V3-67114-0 Bushing 44
yaty b

21-7 3V3-67113-0 Grommet 8|8
Twiy

21-8 3V3-67115-0 Washer 4|4
Yot b

21-9 3V3-66226-0 Grommet 1|1
ATy F i~

21-10 3V3s67141-0 Cowl Latch Lever 11
A7V 2 (MB X 35)

21-11 910803-0635 Screw (M6 X 35) 4|4
vy

21-12 3V3-67105-0 Bushing 2|2
T iy B

21-13 941403-1400 Wave Washer 111
TaLNaRTS

21-14 394-70260-0 Fuel Connactor 111
A7 2 (M8 X 25)

21-15 910803-0625 Screw (M6 X 25) 1]1
Faityh

2116 3V3-70263-0 Grommet 1|1
2w

21-17 338-02215-0 Clip 2|2
F a4 S

21-18 9810-5-0350 Fuel Pipe 1]1
v

21-19 3V3-67187-0 Plug 2|2
F4wFA4 Y FNTI

21-20 3V3-01138-0 Fitting-Telltale 111
RN

21-21 338-02215-0 Clip 111




L AN PECS N B |

Fig. 22 SEPARATE FUEL TANK




REEs maks i) LT & FIF " =

Ref. No. Part No. Part Name OAD 1A5 Remarks
TaxTNE T T v (12

221 3B2-70167-0 Fuel Tank Ass’y (12L) 111 UNIQUE
T aT N~ IR0 F ot By 9T T ol

22-1-1 3B2-70050-0 Fuel Gauge Vented Cap Asa’y 111
Fy o7 HAry b

22-1-2 | 3C7-70021-0 Cap Gasket 1)1
AANIAL 9T IR T F

22-1-3 3E0-70270-0 Male Quick Connector 1)1
Zax)Ey 7Ty TTNE

22-1-4 | 3B2-70155-0 Elbow Tubing and Clamp Asa'y 111
oyvy

22-1-5 | 3C7-70199-0 O-Ring 11
7405

22-1-6 ac7.70113-0 Filter 1§51
TSA=NTT v

22-2 3H6-70200-0 Primer Valve Asa’y 111
T2 XA TA

22-2-1 98AB-7-1600 Fuel Pips A 1)1
T2 ANART IS T, T4 A}

22.2-2 | 3B2-70281-0 Fuel Connector (Tank side Female)} 1|1
Z 2T N1 7B

22-2-3 | 98AB-7-0700 Fuel Pipe B 1|1
2507

22-2-4 | 332-70201-0 Clamp 4|4
T34z NT

22.2-5 | 3C7-70211-0 Primer Valve 1)1
75w

22.2-6 | 3C7-70217-0 Clamp 2|2
Yafd ATy ¥IN

22-2-7 | 3C7-70220-0 Joint A Ass’y IN 11
Yad ATy XOUT

22-2-8 3C7-70224-0 Joint A Asa’y OUT 111
FaXAIRTI(ZT L, T4 A=)

22-2-9 394-70250-0 Fusl Connector (Engine side Femals) 11




Ty FTU, Fu b

Fig. 25 ASSEMBRY, KIT

[ (| [ |
| i I | | 1
1 l = _.M.r._
| ( - 1 ]
e L B
_“J.mm_ -t _7.m_ [ Sy |
[ Sy I I a8
'S o ! 1 ¢ @ N
_/n_ 1 _Za_
N— S &) o—rIing! ~—2g!
'N 5 Y- I 2 E
| LB, o= L | ko e
| n .
P KoLy _.w,.m_ ___%_
T i | o I 5 -
I ' R i
1 I 1D 1 'O 1
| i | i I ]
L1 L___1 L)

:[
N =~y FHZry by b
Power Head Gasket Set




RUES HaEs B oA £ FTF " =
Ref. No. Part No. Part Name 2.98/15 Remarks
AlA
TP via—=-bFavy with oil pan plate
25-1 3H8B87100-0 Engine Short Block 1)1 and two gaskets
Rk b (SHd)
25-2 3H6-87123-0 Piston Ring Set (Std) 1)1
EARLY2T, bod
3H6-00011-0 Piston Ring, Top 2|2
EAr2) 27, £HF
3H6-00012-0 Piston Ring, 2nd 2|2
BA )T, AN
3H6-00013-0 Piston Ring, Oil 2|2
EX b)) ey b (0.50/8)
25-2 3H6-87124-0 Piston Ring Set (0.5 O/S) 101
EXFrUwy, by 70508
3H&-00014-0 Piston Ring, Top 0.5 0/8 2|2
ERr) 7, 7 F050/S
3H6-00015-0 Platon Ring, 2nd 0.5 O/S 2|2
ERPYey, #140050/8
3H6-00016-0 Piston Ring, 0il 0.5 0/S 2|2
W7 =Ny FHRY v by b
25-3 3H8-87121-0 Power Head Gasket Set 1)1
HAr 9 b, Y2~y F
3H8-01005-0 Gasket, Cylinder Head 11
ARy by Ny Fhi-
3H8-01024-0 Gasket, Head Cover 111
oYy, 31-244
3R0-07422-0 O-Ring, 3.1 —24.4 11
Ay b, THFSA A~
3R3-02305-0 Gasket, Exhaust Cover 1)1
HAYy w b
346-01032-0 Gasket 101
HEAYy w b
3R3-01144-0 Gasket 111
HRA 5w b
3R3-07432-0 Gasket 111
HAr v b
3R3-07442-0 Gasket 2|2
AANy—i, 32488
3H8-00121-0 Oil Seal, 32 — 48 — 8 1)1
AL Nir—N, 3244 -9
3R3-00121-0 Oll Seal, 32 — 44 — 9 1)1
b B X RV
3R3-02104-0 Gasket 111
A rw b, Fe 7L s
3R0-02011-0 Gasket, Carburstor 2|2
0OY¥, 18—388
IF3-02012-0 O-Ring, 1.9 — 38.8 111
0, 35-257
345-62415-0 O-Ring, 35— 25.7 111
oYy, ANt T
O-Ring, Oil Pump 131 NSS
OY»¥, 1.5—-155
3H8-07635-0 O-Ring, 1.5 — 15.5 2|2
Oy, 15-107
3H8-07632-0 O-Aing, 1.5 — 10.7 111
QYr¥, 15-85
3H8-07631-0 O-Ring, 1.5 — 8.5 111




RiES MEE= B LT FTF m =
Ref. No. Part No. Part Name 89|15 Remarks
AlA
y ANy =), 18-35-8
3HB-07025-0 Oll Seal, 18 — 35 — 8 1(1
o7aizy b7vi, S
254 3Vass7301-0 Lowsr Unit Ass’y, S 1)1
oyazy b7w L
3Vasa7302-0 Lower Unit Ass’y, L 101
FA4TG—FLT v
25-5 3Vase63003-0 Tiller Handle Ass’y 141
DR TYNTHy b
25-6 3V3-87322-0 Water Pump Repalr Kit 141 42089A 5
ooy bHZre by b
25-7 3V3-87321-0 Lower Unit Gasket Set 111 41365A 3




&
NISSAN MOTOR CO., LTD.

Tokyo, Japan

Printed in Japan



